BMW M3 E46 @

This BMW Motorsport/racing/off-road Parts Catalog gives you an overview of the specially
developed BMW Motorsport parts. Some parts may not be available in the US and may not be
approved for all racing series or class. All parts listed are intended for use on approved
motorsport/racing/off-road series BMW vehicles ONLY. The parts are Not DOT-approved,
homologated or street legal and may adversely affect the original manufacturer’s limited warranty
on the vehicle. Installation of motorsport/racing/off-road parts on a vehicle may render it non-
street legal. Suspension parts (including but not limited to struts, shock absorbers and springs)
must be used together as a system and should not be partially installed or combined with any
other components from BMW or other manufacturers. Purchasers of motorsport/racing/off-road
parts will be required to sign a disclaimer, waiver and release.

PURCHASERS ARE SOLELY RESPONSIBLE FOR ALL RISKS ASSOCIATED WITH
INSTALLATION AND USE OF THE PARTS. BMW NA, BMW AG, BMW MOTORSPORT,
GmbH, BMW (US) HOLDING CORP. AND THEIR RESPECTIVE SUBSIDIARIES AND
AFFILIATES (THE BMW ENTITIES) MAKE NO WARRANTY, EXPRESS OR IMPLIED,
INCLUDING ANY IMPLIED WARRANTY OF MERCHANTABILITY OR FITNESS FOR A
PARTICULAR PURPOSE WITH REGARDS TO THE PARTS LISTED IN THIS CATALOG. THE
BMW ENTITIES DISCLAIM ANY AND ALL LIABILITY (INCLUDING BUT NOT LIMITED TO
INDIRECT, SPECIAL, INCIDENTAL OR CONSEQUENTIAL DAMAGES) RESULTING FROM
PURCHASERS AND THEIR AGENT OR ASSIGNS’ INSTALLATION AND USE OF THE PARTS
IN THIS CATALOG.

BMW NA does not accept returns or exchange Motorsport parts. Claims for parts
damaged during shipping should be made pursuant to the terms of the purchase
order. Please select your parts carefully before finalizing your purchase.

Please contact your local approved BMW NA Motorsports Parts Dealer or visit
bmwusa.com/bmwmotorsportparts for additional information or to place an order.

© BMW Motorsport, Munich/Germany. Not to be reproduced wholly or in part without written
permission of BMW Motorsport.

15.07.2009 /1



KOGR Baugruppe Constr. group
11 Motor Engine
12 Motorelektrik Engine electric
13 Kraftstoffaufbereitung Fuel injection
16 Kraftstoffanlage Fuel system
17 Wasser-/Olkiihlung Cooling
18 Auspuffanlage Exhaust system
21 Kupplung mit Betatigung Clutch
22 Motor-/Getriebeaufhangung Engine/gearbox mounting
23 Getriebe Gearbox
25 Schaltung Shifting
26 Kardanwelle Prop. shaft
31 VA-Fahrwerk Front suspension
32 Lenkung Steering
33 HA-Getriebe und Fahrwerk Final drive, rear suspension
34 Bremsanlage Brakes
35 Pedalerie Pedals
36 Rader mit Befestigung Rims with mounting
41 Karosserie Bodyshell
51 Karosserieausstattung Body equipment
52 Sitz und Zubehor Seat
61 Fahrzeugelektrik Body electric
62 Instrumente Dashboard, instruments
71 Wagenheber Air jacks
72 AusrUstungsteile Aux. equipment
Agenda:
* BMW Serienteil BMW standard part
TUNER Bezug Uber Motorpartner purchase via engine specialist



11

Motor / engine

No. Benennung / description Info Stk/Qty !
Motor S54B32 ab 2006 / engine S54B32 from 2006 on
11 Motor / engine S50B32
1111 1417716 Kurbelgehause vorgedreht/ crankcase rough nB
1111 1417600 Kurbelgeh&duse gehont/ crankcase honed 86,43mm 1
1112 1417214 Zylinderkopfdichtung / cylinder head gasket 1
1121 4276816 Kurbelwelle / crankshaft 91,0mm
1122 1416507  Schwungrad Gr. A / flywheel Gr. A 7,6kg
1122 1415349 Schwungrad GT / flywheel GT 3,3kg
1123 7741121 Schwingungsdamper / vibration damper ECU 6A
1124 1417344 Pleuellagerschale rot / bearing shell red
AWT Kolben / CT piston 6 ww
1125 7742095 Kolben / piston 86,41mm
1125 7742096 Kolben / piston 86,61mm
1125 7749818 Kolben / piston 86,91mm
AWT Komressionsring / CT compression ring 6 ww
1125 1416346 Kompressionsring / compresion ring 86,42mm
1125 7741696 Kompressionsring / compresion ring 86,62mm
1125 7741697 Kompressionsring / compresion ring 86,92mm
AWT Olabstreifring / CT oil ring 6 ww
1125 7741701 Olabstreifring / oil ring 86,42mm
1125 7741702 Olabstreifring / oil ring 86,62mm
1125 7741703  Olabstreifring / oil ring 86,92mm
M3 E46 VLN 2



11 Motor / engine

No. * Benennung / description Info Stk/Qty !

1131 Ventiltrieb / valve mechanism

1131 2700319 EinlaBnockenwelle / camshaft in 288° 1

1131 4276074 EinlaBnockenwelle / camshaft in 280° nB

1131 2700320 AuslaBnockenwelle / camshaft ex 272° 1

1131 1402197 OlUuberdruckventil / oil pressure valve 2

1131 1417405 Langloch-Kettenrad / adj. sprocket with long holes 2 nB

1134 1403523  Ventilfedersatz / valve spring set 24

1134 2700551 Federteller oben / valve spring plate upper 6mm 24

1134 1319427 Federteller unten / valve spring plate lower 24
AWT Unterleg SHB / CT adj. washer 24 ww

1134 1415472 Unterlegscheibe / adj. washer 0,3mm

1134 1415473 Unterlegscheibe / adj. washer 0,4mm

1134 1415474 Unterlegscheibe / adj. washer 0,5mm

1134 1415475 Unterlegscheibe / adj. washer 0,6mm

1134 1415476 Unterlegscheibe / adj. washer 0,7/mm

1134 1415477 Unterlegscheibe / adj. washer 0,8mm

1134 1314385 Stossel / tappet 37,5mm 24
AWT Venileinstellkappen / CT valve adj. cap 6mm 24 ww

1134 1416067 Kappe / cap 1.65

1134 2195222 Kappe / cap 1.70

1134 2195223 Kappe / cap 1.75

1134 2195224 Kappe / cap 1.80

1134 2195225 Kappe / cap 1.85

1134 1416305 Kappe / cap 1.90

1134 2195227 Kappe / cap 1.95

1134 1416307 Kappe / cap 2.00

1134 1416308 Kappe / cap 2.05

1134 1416309 Kappe / cap 2.10

1134 1416310 Kappe / cap 2.15

1134 1416311 Kappe / cap 2.20

1134 1416312 Kappe / cap 2.25

1134 2195234 Kappe / cap 2.30

1134 2195235 Kappe / cap 2.35

1134 2195236 Kappe / cap 2.40

1134 1416316 Kappe / cap 2.45

1134 1416317 Kappe / cap 2.50

1134 1416318 Kappe / cap 2.55

1134 1416319 Kappe / cap 2.60

1134 1416320 Kappe / cap 2.65

1136 VANOS -System

1136 7741081 Zentrierhllse + [-Rad NW E / sensor wheel cam in ECU 6A HP\ 1

1136 7741082 ZentrierhUlse + I-Rad NW A / sensor wheel cam ex ECU 6A HP\ 1

1136 1402256 Magnetventil VANOS / magnetic valve VANOS ECU 6A HP\ 2
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11

No.

Motor / engine

Benennung / description Info

Stk/Qty

1151

1151 1318288

1163 1417215

1161

1162

M3 E46 VLN

Wasserpumpe / water pump

Riemenscheibe / pulley

Thermostateinsatz / thermostat insert 55°
Luftansaugung / air intake

bei Bedarf analog M3 E36 / if needed as M3 E36

Auspuffkriimmer / exhaust manifold
dito



12

Motorelektrik / engine electric

No. * Benennung / description Info Stk/Qty !
1212 Ziindung und Sensoren / ignition and sensors
1212 1405274  Zindkerze / spark plug ngk r216-9 6
Impulsgeber Kurbelwelle und Nockenwelle wie Serie /
sensor crankshaft and camshaft like series
1362 1730035 * Temperatursensor Luft / temp. sensor air 1
1362 1433076 * Temperatursensor Ol+Wasser / temp. sensor oil+water 2
1260 1416521 Temperatursensor Benzin / temp. sensor fuel 1
1261 1416855 Drucksensor Benzin+Ol / pressure sensor fuel+oil 2
1261 1416857 Drucksensor Wasser / pressure sensor water 1
1214 Motormanagement / engine management
1214 7741031 Steuergerat / control unit ECU 6A HPV 1
(mit Lambda-Regelung und ECU-Control / with Lambda-
sensorik and ECU-Control)
1251 1416442 Kabelbaum Programm. ECU / wiring for programming EC41pol. nB
1251 1416443 Masseleitung Programm. ECU / earth lead programming ECU nB
1251 1416444  Kabelbaum Programm. ECU / wiring for programming EC 32pol.
1252 1415166  Datenleitung / wiring ECU->PC 9-polig 1
1231 Generator / alternator
1231 14158337 Riemenscheibe / pulley 1
1251 Motorkabelbaum / engine harness
1251 7741028 Kabelbaum Sensorik+E-Ventile / harness sensors+ 1
injectors
1251 7741029 Kabelbaum Zindung / harness ignition 1

M3 E46 VLN



22 Motor-/Getriebeaufthdngung

No. * Benennung / description Info Stk/Qty !
22 Motoraufhangung
2300 2224413 Motorlager hydraulisch / engine mounting rubber hydr. 2

M3 E46 VLN



No.

* Benennung / description

Info

Stk/Qty

23

2300 2501605

2300 2501638

2300 2501614

Getriebe

Getriebe / gearbox H6S
(H-Schaltschema / H- shift scheme)

Getriebe / gearbox H6S
(seq. Schaltbetatigung/ seq. shifting mechanism)

NachrUstkit seq. Schaltbetatigung / mod. kit seq. shifting

Ww

Ww

nB



No. * Benennung / description Info Stk/Qty !

31 VA-Fahrwerk / front suspension
3110 7745278  VA-Tréager verst./ front x-member reinf. DTC 1

5171 7893609 * Schubfeld / shear plate 1



32

No.

Lenkung / steering

Benennung / description Info Stk/Qty

32

Lenkung / steering
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Lenkgetriebe / steering rack
Anschlag li / stop |h
Anschlag re / stop rh

Gabelstlick / bracket
Gabelstlick / bracket
Schraube / screw
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32

Lenkung / steering

No. * Benennung / description Info Stk/Qty !
Spurstange / tie rod
3211 neu Spurstange / tie rod 2
3200 7745114  Uniball M10x1,25li 2
3211 7745227  Mutter / nut M10x1,25li 2
3211 2222822  Uniball M12x1,25 2
3211 2222824  Mutter / nut M12x1,25 2
Spurstange an Lenk.getriebe / tie rod to steer. rack
3211 7745116 Passschraube / fitted screw 2
3211 7745101 Distanzbuchse / bushing 4
Spurstange an Achsschenkel / tie rod to strut
Mutter Kaylock HM14-120 (M12x1.5)
2 210 119.9
wr, SOKD Mutter MI2x).5
2 200 395.9
Iia?fgz??g.ag Spurstange auseen .
Abstandsbuchse 11. lmm
T 748 1223
2-Elnstet Ischeibe 2mm
__ T 15 121.4
] s i
Bundmutter MBx1 DIN 6932-10 selbstsichernd
9 907 0505
gabelstueck 20mm
by .
0 {72 s s
3200 7745112 Zapfen / bolt — o2
3200 7745122 Buchse / bush 2 ?
3200 7745121  Einstellscheibe / adj. washer 2mm 40 ?
3200 7745120 Scheibe / washer Tmm 2 ?
3333 2270119  Mutter / nut Kaylock M12 2. ?
0711 9902050 * Bundmutter / collar nut M8 2. ?

M3 E46 VLN
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32

Lenkung / steering

No. Benennung / description Info Stk/Qty !
Lenkspindel m. Lenkrad / steer. spindle with wheel
3230 7745137 Lenkspindel oben / steer. spindle upper 1
(mit Schnellverschluss / with quick-release)
3233 2483002 Lenkrad / steer. wheel OMP VELOCITA 1
Montage Lenkrad Schnellverschluss /
mounting steer. whell with quick-release
3231 2486903 Adapter f. Schnellverschluss / adaptor f. quick release 1
3231 2483162 Adapterplatte / adaptor plate 10mm 1
3231 2483159 Distanzstlck / spacer 30mm 1 ww
3231 2483160 Distanzstlck / spacer 50mm 1 ww
3231 2483161 Distanzstlck / spacer 75mm 1 ww
1142 1315981 * Zylinderschraube / cyl. screw M6x16 6
1136 1313170 * Mutter / nut M6 6
3231 2483163 Senkschraube / ct.sk. screw M5x20 6
1100 1313169 Mutter / nut Kaylock M5x20 6
feste Montage Lenkrad / fixed mounting of steer. wheel
3233 7749455 Lenkradnabe 1
3231 7749508 Adapter 25mm 1 ww
3231 7749509 Adapter 50mm 1 ww
3231 7749510 Adapter 75mm 1 ww
3231 7749511  Adapter 100mm 1 ww
6131 2485029 Lenkradtaster mit Kabel 1
Elektr. Servopumpe / electric steer. pump
3200 7745072 Lenkhilfepumpe / steer. pump 1
Schlauchleitungen / hoses
1722 2206418 Teflonschlauch / teflon hose D6 1,35m
1612 1177108 * Rucklaufschlauch / return hose 1
1722 2204789 Schlauchanschluss / hose connector D6 1
1722 2222017 Rohrbogen / elbow connector D6 1
1722 2223129 Doppelstutzen / twin connector 2
0711 9963252 * Dichtring / seal ring A16x20 Al 2
1722 2221557  Adapter / adaptor D6/M14 1
1722 2204802 Schlauchanschluss / hose connector D6 90° 1
1100 2223103 Schelle / clamp 8-16mm 1
M3 E46 VLN 11
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No.

HA-Fahrwerk / rear suspension

* Benennung / description

Info

Stk/Qty

3330

3331
3331
3331
3331
3310

3331
0711
3331
3331
3317
2300
3331
3331
3331
3110

Hinterachstraeger / rear X-member

2229290
7749354
7749359
7749355
neu

7749582
2200395
2501634
7749673
2282077
1222891
2229295
1093957
2229899
1095140

BMW M3 E46 VLN

* HA-Traeger / rear X-member
Buchse vorne rechts / bushing front rh
Buchse vorne links / bushing front |h
Buchse hinten / bushing rear
Buchse HAG vorne / bushing final drive front

Bolzen / bolt M12x1,5x50/85,10.9
Mutter / nut SUKO M12
Schraube / screw M12x116-10.9
Unterlegscheibe/ washer 13x35x4

* Schraube / screw M14x65 10.9

* Torx-Schraube / screw M12x50

* Schubstrebe / thrust link

* Schraube / screw M8x20

* Strebe / strut

* Schraube / screw M10x35 10.9

7/15/2009
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33

No.

HA-Fahrwerk / rear suspension

* Benennung / description

Info

Stk/Qty

3332

3332
3332
3332
3332
3330
0711
3332
3332
3112
3332
0711
3411
3333
3330

3333
3333
3332
3332
3332
3332
3333
3332

3332
3332

Laengslenker + Querlenker / trailing arm + wishbone

7749360
7749402
7745110
9943925
7749404
2271630
2222012
2484016
9934645
2223183
2270119
2271714

7749479
7749480
7749471
7749488
7749489
7749490
2486629
1097023

7749778
7749403

BMW M3 E46 VLN

* Laengslenker links / trailing arm |h

* Laengslenker rechts / trailing arm rh
Uniball D14

Exzenterbuchse / exc. bushing
Sicherungsring / lock ring 28x1,2
Kerbstift / pin 3x25ST

Bundbuchse / collar bushing
Lagerbuchse vorn / bearing bushing front
Uniball D16

Sicherungsring 60x2

Sicherungsring 30y1,5

Zylinderschraube / Cyl screw M12x85 10.9
Mutter / nut Kaylock M12

Schraube / screw M12x100 10.9

*

Lagerbock links / support Ih

Lagerbock rechts / support rh
Exzenterscheibe vorne / exc. Washer front
Bundbuchse / collar bush 24,25
Bundbuchse / collar bush 26,75
Bundbuchse / collar bush 21,75
Schraube / screw M12x80 10.9

Schraube / screw M12x43

*

Querlenker unten / lower wishbone

Lagerbuchse exz. unten / bearing bush exc.

7/15/2009
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33

HA-Fahrwerk / rear suspension

No. * Benennung / description Info Stk/Qty !

3332 7749360 Uniball D14 (6) 2
3330 7745110 Sicherungsring / lock ring 28x1,2 (6) 2
3332 7749404 Bundbuchse 28,25 (3)(B) 4+4
0711 9914681 * Schraube / screw M12x85 10.9 (8) 2
3332 1136512 * Gewindeplatte 9) 2
3332 1094889 Querlenker oben links / wisbone upper Ih (13) 1
3332 1094890 Querlenker oben rechts / wishbone upper rh (13) 1
3353 2221498  Uniball GE15C (14) 2
3332 2271633 Lagerbuchse / bearing bushing (14) 2
3353 2221185 Buchse vorne / bushing front (14) 2
3353 2271659 Buchse hinten / bushing rear (14) 2
3332 2484015 Sprengring / lock ring 35x1,5 (14) 2
3353 2221497  Sprengring / lock ring SB25 (14) 2
3411 2223169  Zylinderschraube / cyl screw M12x90 10.9 (15) 2
3340 Radlagerung / wheel bearing

3341 2229120 * Mitnehmerflansch / flange 2
3341 9984755 * Sicherungsring / lock ring 85x3 2
3341 1090505 * Schraegkugellager / ball bearing 2
3341 1133785 * Bundmutter / collar nut M27x1,5 2

BMW M3 E46 VLN
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33

HA-Fahrwerk / rear suspension

No. * Benennung / description Info Stk/Qty !
3350 Stossdaemper und Federn / shocks and springs
3352 7749349  StoBdaempfer / shock absorber F&S 2
3352 7745145  Zapfen Daempfer/Laengslenker / pin shock/trail.arm 2 nB
3352 7749739  Mutter Zapfen / nut for pin M10 2 nB
Federsystem / spring system
(Montage auf Daempfer / mounting on shocks)
3352 7745143 Federteller oben / upper spring plate 2
3352 7745142  Federteller unten / spring plate lower 2
31383 2222219  Federfihrung / spring guide 2 nB
Schraubenfeder / coil spring h=180 2 ww
3353 2500658 ? Schraubenfeder / coil spring B60N/mm
3353 2500659 7? Schraubenfeder / coil spring B65N/mm
3353 2500660 ? Schraubenfeder / coil spring 70N/mm
3353 2500661 ? Schraubenfeder / coil spring 75N/mm
3353 2500662 ? Schraubenfeder / coil spring 80N/mm
3353 2500663 ? Schraubenfeder / coil spring 85N/mm
3353 2500664 ? Schraubenfeder / coil spring 90N/mm
3352 7749351  Stltzlager mit Bolzen / top mounting with bolt F&S 2

BMW M3 E46 VLN
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33 HA-Fahrwerk / rear suspension

No. * Benennung / description Info Stk/Qty
3355 Stabilisator / anti-rollbar
ga%ggk!égg.fgﬂt.]SE MCSHEK g-?ggh?gg?ﬁrﬂelstmtze HA Stabi oben
Sachskantmutter M12x1.25 Lnksgew. W’ Sechskantoutter IS¢ 4035-MB-04-2-7N
2 222 825.9 9 927 B55.9
. .E' B
¢ [] Adapter Pendelstuetze HA Stabi
7 745 0BB. 3
Sechskantschraube DIN 6321 Maxi6-4. B-ZNS
9 op1_3781.9 -
‘ Gelenkkopr ROSE WMLC)Z2
2 222 923.9
Gttt E
7 i,
7 ‘
(G
0\
*h& HA Stabillsater OTC 2000
o 7 145 190.3
"
|
D 7 o M b R
Nur linke Seite dargestellt. Aufbau HA Stabilisator
3355 2282181 * Stabilisator / anti-rollbar 21,5mm 1
3135 1096697 * Halteblgel / bracket 2
0711 9913612 * Schraube / screw 10.9 M8x16 4
0711 2200393  Mutter / nut M8 SUKO 4
3355 Lagerbuchse / bushing Teflon 21,5mm 2

BMW M3 E46 VLN 7/15/2009



33

HA-Fahrwerk / rear suspension

No. * Benennung / description Info Stk/Qty
Pendelstiitze / thrust rod
2 222 923.9 Gelenkkopt
1 149 629.9 Gelenkkopf ROSE MMCO8K ROSE MMLC12

Einstellmap 113 (VYerstel Ibereich +/- Snm},

7 145 068.3 Adapter

Fende!g}&tze HA Stabi_\

Mg Y
\ I |
—t -
‘EinstellmaDJS
\ ¢ 222 B25. % Sechskantmul ter
MiZx1.26 Linskoewinde
9 922 855 Sechskantmutter
150 4035-MB-N4-2-ZN

3355 7745068 Adapterstick / adaptor 2
3135 7749629 Gelenkkopf/ joint head MMCO08 2
3211 2222823  Gelenkkopf / joint head MMLC12 2
0715 2200393 Mutter / nut M8 SUKO 2
3211 2222825 Mutter / nut M12x1,25 li 2

Pendelstiitze an Laengslenker / thrust rod to trail. Arm
3355 1094676 * Halter / bracket 2
0711 9912501 * Schraube / screw M8x43 2
3355 7745169 Buchse / bushing ) 4
711 2200393 Mutter / nut M8 SUKO 2

Pendelstiitze an Stabi / thrust rod to rollbar
3355 Anlagering / fit ring 2
3355 Spannbuchse / tension bush 2
0711 9901781 * Schraube / screw M8x16 2

BMW M3 E46 VLN
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Karosserie / bodyshell

No. * Benennung / description Info Stk/Qty !

4100 Karosserie / bodyshell

4100 7745259 Rennkarosserie mit Sicherheitskafig/-zertifikat / 1
race bodyshell with safety roll cage/certificate
(mit Wagenheberrohren, Tudren und Hauben /
with air jack tubes,doors, bonnet and trunk)

4100 7750223 Karosserie Serienstand ohne Dammmaterialien / 1 nB
series bodyshell without insulating materials
( mit Taren, Motorhaube und Heckklappe /
with doors, bonnet and trunk)

4100 7749598 EinschweiBrohre fir AP-Wagenheber / nB
weld-in tubes for AP-jacks

4133 7766397 Vorderwand mit Alu-Buchsen fir Pins / 1 nB
front panel with safety-pin bushes

5171 7749368 Alu-Buchse / Alu bush M10x1 2 nB

M3 E46 VLN 18



51 Karosserieausrustung / body equipment
No. * Benennung / description Info Stk/Qty !
5111 Frontverkleidung / front bumper 51/00
2111 7 749 385
5111 7749337 Halter links / bracket |h 1
5111 7749338 Halter rechts / bracket rh 1
5111 7749341 Trager StoBstange erleichtert / carrier light 1
5111 7749365 Abschleppgurt rot / towing belt red 1
5112 Heckverkleidung / rear bumper
5112 7749339 Halter links / bracket |h 1
5112 7749340 Halter rechts / bracket rh 1
5112 7749342 Trager StoBstange erleichtert / carrier light 1
5111 7749365 Abschleppgurt rot / towing belt red 1
5116 Spiegel / mirrors
5116 1932854 * Innenspiegel / inner mirror 1
5131 8154530 * Grundplatte / mount. socket 1
5116 1954117 * Abdeckung / cover 1
5116 2483063 Rennsportspiegel links / ext. Mirror |h 1
5116 2483064 Rennsportspiegel rechts / ext. Mirror rh 1
5116 SpiegelfuB links / mirror socket Ih 1
5116 SpiegelfuB3 rechts / mirror socket rh 1
M3 E46 VLN 19



51

Karosserieausriistung / body equipment

No. * Benennung / description Info Stk/Qty !
5123 Motorhaube / engine hood
4133 7766397 Frontmaske m. Buchsen / front panel with bushes 1nB
5171 7749368 Gewindebuchse / threaded bush M10x1 2
5123 7749353 Alu-Pin / safety pin 80mm 2 nB
0711 9900079 * Mutter / nut M10x1 2
5123 2204624 Plastikscheibe / plastic washer D11 2
5123 2204696  Stahlseil / steel rope 2
5123 2204911 Haltestiftklammer / clamp 2
1720 2483336 Blindniet / rivet 3,2x8 6
5124 Heckklappe / trunk lid
07 12 9 48 753 .
51247749 a:rai&
5124 7749 374 25‘
L7
4 L
I. - o -
5124 7749373  Satz Haltefedern / set ret. Spring 1
Abstandsbuchse / bush 2
0712 9948753 * Niet / rivet 4-3A 4
5131 Windschutzscheibe / windscreen
5131 7766637 beheizte Windschutzscheibe / heated windscreen 1
5181 2260477 Reparaturset Scheibenkleber / glue set 1

M3 E46 VLN
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51

Karosserieausrustung / body equipment

No. * Benennung / description Info Stk/Qty !
5146 Ablegeboden / rear seat cover 51/03
51312 257 640
.
i \\ i /
07 11 9006 748

5146 7749311 Verkleidung Ablageboden Carbon / Carbon cover 1
0711 9906748 * Blechschraube / sh. metal screw ST4,2x13 3

(Ablegeboden an Fensterrahmen)
5131 2257640 SIKA TACK-ULTRAFAST 1
5171 Bodenplatte/FuBstiitze / driver floor cover/foot rest 51/04
5171 7749296 Bodenplatte Carbon links / carbon floor cover |h 1
5171 7749328 Bodenplatte Carbon rechts / floor cover rh 1
5171 2250558  Anti-Rutschfolie / anti-slip foil 1nB

Linsenschraube / lens screw M5x16 10.9 15
5100 2200535 Einzieh Mutter / thread-in nut M5 15
5143 7749572  FuBstitze Carbon / carbon foot rest

Linsenschraube / lens screw M5x16 10.9 5
5171 2200535 Einzieh Mutter / thread-in nut M5 4

M3 E46 VLN 21



61

Fhz.elektrik / body electric

No. * Benennung / description Info Stk/Qty !
6111 Kabelbaeume und elektr. Leitungen
6111 7741295 Fahrzeug-Kabelbaum / chassis harness 1
(mit Verkabelung E-Box und Batteriebox / with wiring E-Box and battery box)
6111 7741030 Basis-Kabelbaum / base harness nB
(ohne Verkabelung E-Box und Batteriebox / without wiring E-Box and battery box)
6111 2483641 Kabelbaum Abtanken / wiring fuel tank clearing 1 nb
6111 2484869 Batterie-Ladegerat 0. Begrenzung / Battery charger without limiter nB
6111 2484870 Ladekabel Batterie (Klemmen) / wiring charger (clamps) nB
6111 2484871 Ladekabel Batterie / wiring charger (NATO) nB
6111 2485055 Ladekabel in Batteriebox / wiring charger in battery box nB
6111 7740039 Kurzschlussstecker / cut-off connector 1
6111 7741208 Kabelverstaerker Quick-Shift / amplifier Quick-Shift 1 nB
6112 7740028 Batterieleitung (+) / battery cable (+) 1
6112 7740029 Batterieleitung (-) / battery cable (-) 1
6111 Elektr. Ausriistung / electric equipment
6100 2487260 Halter / bracket Carbon ECU 1
6113 2483059 Spannband / mounting strap ECU 1
Halter ECU an Bodenplatte / bracket to floor
3712 1119960 * Silentblock / silent block 4
0712 9900191 * Mutter / nut M6-8 Zn 4
0711 9931044 * Scheibe / washer AB,4-140 4
0711 9900811 * Senkschraube / Ctsk. Screw M6x10-8.82 4
Batteriebox / battery box
6120 7740026 Batteriebox Carbon / battery box carbon kpl. 1
(beinhaltet nachfolgende Einzelteile / incl. following parts:)
Carbonbox Batterie / battery box carbon 1 nB
1251 1417083  Starthilfestecker / starter connector 1 nB
6131 2484262 Trennrelais / cut-off relay 100A 1 nB
6120 2484984  Batterie 12V 15AH 1 nB
6121 7749345 Spannband Batteriebox m. Masse / strap battery box w. earth 1
6121 7749346 Spannband Batteriebox / strap battery box 1
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Fhz.elektrik / body electric

No. * Benennung / description Info Stk/Qty !

Batteriekasten an Karosserie / battery box to body

1100 1313177  Mutter / nut M10 Kaylock 4

1290 7740027  Sicherungsbox Carbon / fuse box carbon kpl. 1
(beinhaltet nachfolgende Einzelteile / incl. following parts:)

1263 1711257 * Relaistrager / relay support 2 nB

6131 2270099 Relaistraeger 6-fach / relay support 6 sockets 2 nB

6113 1378982 * Relaistraeger 4-fach / relay support 4 sockets 1 nB

6113 1370987 * Flachsicherung / fuse 7,5A 5 nB

6113 1372627 * Flachsicherung / fuse 25A 2 nB

6113 1372626 * Flachsicherung / fuse 15A 4 nB

6131 2485029 Lenkradtaster 2-fach mit Mikrofonkabel / steer. wheel button assy 1
Senkschraube / Ctsk. Screw M3x16 4
Schalter Mittenkonsole / switches in center console

6131 7749550 Konsole Carbon fur Schalter / support Carbon for switches 1

6131 2485195  Schalter / switch 521005 3

6131 7741171  Schalter / switch 511108 3

6131 7740006 Schalter / switch 521128 1

6131 7740007 Symbol Start / start 1

6131 2485196 Symbol Main 1

6131 2485197  Symbol ZUndung / ignition 1

6131 7740040 Symbol Achtung / attention 1

6131 2485200 Symbol Regenlicht / rain light 1

6131 2485199 Symbol Abblendlicht / dipped light 1

6131 2485198 Symbol Fernlicht / high beam 1

6131 7741300 Symbol beh. Scheibe / heated screen 1

6131 7741299  Symbol Ventilator / ventilation nB

6131 7741188 Blinkgeber / flasher indicator 1
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Fhz.elektrik / body electric

No. * Benennung / description Info Stk/Qty !
Lenkradschalter / switches at steer. wheel
9831030
61117 741 215 §§ ﬂ 32;?2;3 Bl T
6131 7741768  Adapterplatte Blinker-/Wischerhebel / adaptor plate flasher/wiper swit 1
0711 9900646  ZYL Schraube m. Scheibe / CYL screw w. washer M5x12 8.8 4
6111 7741215  Blinker-/Fernlichthebel / flasher + high beam switch assy 1
0711 9900311 * ZYL Schraube / CYL screw M5x16 8.8 2
0711 9931030 * Scheibe / washer A5,3-140 4
6131 1372583 * Scheibenwischerhebel / wiper switch assy 1
0711 9900311 * ZYL Schraube / CYL screw M5x16 8.8 2
0711 9931030 * Scheibe / washer A5,3-140 2
6131 1381204 * Schalter Fensterheber / switch window lifter 1 nB
M3 E46 VLN 24
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No.

Instrumente / instruments

* Benennung_] / description Info

Stk/Qty

62

6211
6211

6210
6210

6210
6210
6214
6214
6214
0711
6111

1260

1260

6211
6211
6211
6211
6111
2152
6211
6113
6211

M3 E46 VLN

Instrumente und Messelektronik / instruments and data analysis

2484848
7741228

2485028
7741227

7749553
7740038
2230248
2230249
2230250
9978279
7741239

1416521

7740054

2484840
7741229
2484545
2270689
2484802
7749581
2270815
2270816
2484546

*

gt TR IR,

Display Pl 2+ - System
Auslesesoftware / software Pl2+

(bei Bestellung bitte Displaynr. angeben / please advise serial no. when ordering)

Display Pl 4 - System
Verbindungskabel / wiring PI->PC

Carbon-Blende Display / carbon cover display

Kontrolllampe / control lamp rot/red
Kontrolllampe / control lamp orange
Kontrolllampe / control lamp gruen/green
Kontrolllampe / control lamp blau/blue
GlUuhlampe / bulp 2W

Schaltlampe / shift. Indicator lamp

Temperatursensor / temp. sensor
(Wasser, Getriebe, HAG / water, gearbox, final drive)
Temperatursensor Motordl /temp. senor motor oil

Selector Box wheelspeed
Adapterkabel wheelspeed / adaptor lead wheelspeed

Beacon Auge / Beacon Receiver Pl 4
Beacon Auge / Beacon Receiver Pl 2
Verlaengerungskabel beacon / extension wiring Beacon 1500mm
Halter Beacon Auge / bracket beacon Pl 4
Halter Beacon Auge / bracket beacon Pl 2
Bugel f. Halter / bow for bracket Pl 2
Beacon Sendebox / Beacon sending unit Pl2/Pl4
25
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Instrumente / instruments

No. * Benennung / description Info Stk/Qty !

Halter Auslesestecker / bracket read-out sensors

6113 7749554  Carbonhalter Auslesestecker B-Saule / carbon bracket B-column 1
Zubehor Pl 4 Pl 4 - System / parts for Pl 4 system:

6210 2485061 Sensor Beschleunigung / sensor acceleration nB

6210 2485041 Sensor Verlaengerungskabel / senor ext. wiring 400mm

6210 2484967  Sensor Verlaengerungskabel / senor ext. wiring 600mm

6210 2484962 Sensor Verlaengerungskabel / senor ext. wiring 750mm

6210 2484960 Sensor Verlaengerungskabel / senor ext. wiring 850mm

6210 2484959 Sensor Verlaengerungskabel / senor ext. wiring 1100mm

6210 2484963 Sensor Verlaengerungskabel / senor ext. wiring 1600mm

6210 2484961 Sensor Verlaengerungskabel / senor ext. wiring 1800mm

6210 2484968 Sensor Verlaengerungskabel / senor ext. wiring 2100mm
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63 Beleuchtung / lights

No. * Benennung / description Info Stk/Qty !
6312 Scheinwerfer / head lamp
6312 7741290 Scheinwerfer li / head light Ih Bi-XENON 1
6312 7741291  Scheinwerfer re / head light rh Bi-XENON 1
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71 Wagenheberanlage / air jack system

7112 2221554  Mutter / nut
7112 2221374  Nippel / nipple

No. * Benennung / description Info Stk/Qty !

7110 Wagenheberanlage / air jack system 71/00

I 71127 749335
Ehind faes ;ﬂ; 71127 740 382 /
/
\ |
7111 7749335 Halter Ventil / valve bracket 1
Halter an Karosserie / bracket to body
7111 9913442  Schraube / screw M6x12 2
7111 9931044 Scheibe / washer A6,4-140 2
7111 9915501  Mutter / nut M6-8 2
7112 2224103  Luftwagenheber / air jack ?
7112 7749379 Umfang Leitungen m. folgenden Einzelteilen / 1
installation kit with followina assv paris:

7112 7749380 Luftlanze / air lance 1
7112 7749381 Ventil / air valve 1
7112 7749382 Leitung/ hose 170mm 1
7112 7749383  T-Stlck m. Mutter / T-connector w. nut D6 1
1722 2204806 T-Stuck Gew.stutzen / T-connector thread D6 1
1722 2204796 Doppelstutzen / Twin connector D6 1
1100 2221591 Dichting / seal ring 14x20x1,5 2
1722 2204799  Mutter / nut D6 1
7112 7749384  Adapter / adaptor D6 90° 1
6
6
1

7112 2221183  Teflonleitung / Teflon pipe 6m

1612 1176918 * Klammer

M3 E46 VLN

28



71 Wagenheberanlage / air jack system

No. * Benennung / description Info Stk/Qty !

Wagenheber Kofferrraum / air jack in trunk 71/01

. 7112 7 749 385

16121 442 | e

71122221554
71122221374

71122224103

Wagenheber FuBraum rechts /
air jack in passenger compartment front rh 71/02

16121176 918
1 #
| 71122221554
| 71122221374
~. A7 22 2 204 806

T112 7 749 384 e
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Ausristung / equipment

No. Benennung / description Info Stk/Qty !
7211 Sicherheitgurt / safety belt
6-Punkt Sicherheitsgurt / 6 point safety-belt nB
(kein Lieferumfana / no deliverv extent)
7211 2484414  Befestigungsdse / mounting bracket Titan 6 nB
Set Schulterpolster / set shoulder pads 75mm 1 nB
7211 742129 "BMW Motorsport"
7260 Notausldoseschalter / emergency switches 72/01
Feuerloscher
72 602 201 102
72 602 223 334
Not-Aus — :
- 72 602 270 354
72602223 334 . ®
N\
bt T "
7260 7749394  Carbonkonsole / carbon console 1
7260 2201102  Ausléseschalter Loschanlage / switch fire ext. 1
7260 2270354  Ausldseschalter Not-Aus / switch cut-off 1
7260 2223334  Abdeckkappe / cap Alu 2
7260 7740023 Ausléseschalter Not-Aus innen / switch cut-off inside 1
7260 Feuerldschanlage / fire ext. system
Feuerldschbehalter / fire extinguisher bottle FIA 99
( kein Lieferumfana / no deliverv extent!)
7260 2224578  Kit Leitungen / kit ext. pipes 1
7260 2484867  Einbausatz Power-Pack bestehend aus / 1
kit bower pack containina:
7260 2204280 Power-Pack / power pack
7260 7740024  AnschluBkabel / lead
7260 2206620 Aufklebersatz "Blitz"+"E" / badge "flash"+"E"
7260 7740023  Ausldseschalter Not-Aus innen / switch cut-off inside

M3 E46 VLN

30



	Catalog disclaimer E46 M3 July 09.pdf
	Catalog E46 M3
	Catalog M3 E46 1.pdf
	Catalog M3 E46 2
	Catalog M3 E46 3
	Catalog M3 E46 4
	Catalog M3 E46 5
	Catalog M3 E46 6




